150225091014 Nopain 20 mg/ml

nefopam hydrochloride solution for IM injection

1. NAME OF THE MEDICINAL PRODUCT
NOPAIN Ampoule

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each 1 ml ampoule contains:

Nefopam hydrochloride 20 mg

For the full list of excipients, see section 6.1

3. PHARMACEUTICAL FORM

Solution for IM injection.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Symptomatic treatment of acute painful conditions, including postoperative pain.
4.2 Posology and method of administration

Posology

As with all analgesics, the dosage should be adjusted to the intensity of the
pain and the clinical response of each patient.

NOPAIN should be administered by deep IM. The usual dose is
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* Although never reported, other atropine effects than those described are
likely to be observed.

20 mg per injection. If necessary, it can be repeated every 6 hours without
exceeding a total dose of 120 mg / 24 hours.

Method of administration

Itis recommended to avoid mixing NOPAIN and other specialties for injection
in the same syringe.

4.3 Contraindications

« Hypersensitivity to nefopam or to any of the constituents of NOPAIN.

« Child under 15, in the absence of clinical study.

« Seizures or a history of seizure disorders.

« Risks of urinary retention linked to urethroprostatic disorders.

« Risk of close angle glaucoma

4.4 Special warnings and precautions for use

Special warnings

There is a risk of drug dependence with NOPAIN.

Nefopam hydrochloride is neither an opioid nor an opioid antagonist.
Therefore, stopping an opioid in a physically dependent patient, and treated
with NOPAIN, may lead to a withdrawal syndrome.

The benefit/ isk balance of treatment with Nefopam hydrochloride should be
reassessed regularly.

NOPAIN s not indicated for the treatment of chronic painful conditions.
NOPAIN contains less than 1 mmol sodium (23 mg) per dose, i.e. essentially
"sodium free".

Precautions for use

Particular care should be taken in the event of:

« Liver failure;

+ Renal failure, due to the risk of accumulation and therefore the increased risk
of side effects;

« Al patients with cardiovascular disease because of the effect of

of adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal
product is important. It allows continued monitoring of the benefit/risk balance
of the medicinal product. Healthcare professionals are asked to report any
suspected adverse reactions via:
« The Egyptian Pharmaceutical vigilance Center (EPVC) at
pv.report@edaegypt.gov.eg

MUP
4.9 Overdose
These are
and hallucinations (see section 4.4).
Treatment
Symptomatic treatment with cardiac and respiratory monitoring, in a hospital
environment
5. PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties
Pharmacotherapeutic group: OTHER ANALGESICS AND ANTIPYRETICS, N:
Central Nervous System
« Central non-morphine analgesic, nefopam has a chemical structure unrelated
to that of currently known analgesics.
« In vitro on rat synaptosomes, inhibition of reuptake of catecholamines and
serotonin is raised
+In vivo, in animals, nefopam showed anti-nociceptive properties.
Antihyperalgesic activity has also been demonstrated by a mechanism which
is not fully understood
« Nefopam has been shown to have an effect on postoperative shivering in
clinical studies.
. Nefopam has no anti-inflammatory or antipyretic action. It does not cause

the product (see sections 4.5 and 4.8);
« Due to the anticholinergic effects, treatment with NOPAIN is not
recommended for the elderly.
4.5 Interaction with other medicinal products and other forms of interaction
It should be taken into account that many drugs or substances can add up
their depressant effects on the central nervous system and contribute to
reducing alertness. These are morphine derivatives (analgesics, cough

and i i
benzodiazepines, anxiolytics other than benzodiazepines (for example,
meprobamate), hypnotics, sedative anndepressams (amitriptyline, doxepine,
mianserin, sedating H central
antinypertensive drugs, baclofen and thaldornide.
Not recommended associations
+ Alcohol consumption
Alcohol enhances the sedative effect of these substances.
Impaired vigilance can make driving and using machines dangerous.
Avoid taking alcoholic drinks and drugs containing alcohol.
Associations to take into account
+ Other sedative drugs
Opioid i cough and substitution therapy),
anxiolytics other than
benzodiazepines (eg., meprobamate), hypnotlcs, sedative antidepressants

doxepine, sedatives,
central antihypertensive drugs, baclofen and thalidomide.
Increase in central depression. Impaired vigilance can make driving and using
machines dangerous.
4.6 Fertility, pregnancy and lactation
In the absence of studies in animals and human clinical data, the risk is not
known; therefore, as a precaution, do not prescribe during pregnancy or while
breastfeeding.
4.7 Effects on ability to drive and use machines
Due to a possible risk of drowsiness, alertness may be impaired and make
driving and using machines dangerous.
4.8 Undesirable effects
The adverse reactions that have been reported are classified below by system
organ and frequency as defined below: very common (> 1/10), common
(> 1/100, <1/10), uncommon (> 1/ 1,000, <1/100), rare (> 1/ 10,000, <1/ 1,000)
and not known (cannot be estimated from the available data).

System- Organ |Very frequent | Frequent Rare Undetermined

Psychiatry excitabilty”
irritability*

hallucination confused state
abuse, drug
dependence

and does not slow down intestinal transit

 Nefopam has antcholnergic activiy.

« Hemodynamically, a moderate and transient increase in heart rate and blood

pressure was observed

5.2 Pharmacokinetic properties

Absorption

After administration of a 20 mg IM dose, the peak plasma level (T, ) is

between 0.5 and 1 hour and the maximum concentrations (C,, ) are on

average 25 ng / mL. The mean plasma half-life is 5 hours

When given intravenously at the same dose, the mean plasma half-ife is

4 hours.

Distribution

Plasma protein binding is 71-76%.

Biotransformation

Biotransformion is important and 3 mejor metaboltes have been identfie:
hyl-nefopam, N fopam and N fopam. The first

two metabolites, unconjugated, did not show analgesic activity in animals.

Elimination

Elimination is mainly urinary: 87% of the administered dose is found in the urine.

Less than 5% of the dose is excreted unchanged; the metabolites identified in

the urine represent respectively 6%, 3% and 36% of the dose administered IV.

6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Dibasic sodium phosphate dihydrate

Potassium dihydrogen phosphate

Water for injection

6.2 Incompatibilities

This medicinal product must not be mixed with other medicinal products.

6.3 Shelf life

3years.

6.4 Special precautions for storage

Store at a temperature not exceeding 30°C

6.5 Nature and contents of container

A carton box containing 3 colorless glass ampoules type (1) each containing 1

mi solution packed into transparent PVC tray covered with aluminum foil + inner

leaflet

6.6 Special precautions for disposal and other handling

No special requirements.

7. MARKETING AUTHORISATION HOLDER

Medical Union Pharmaceuticals,

Abu-Sultan, Ismailia, Egypt.

8. DATE OF THE REVISION OF THE TEXT

1211012020
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